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QDHL2009 009943M D

Test Report

Report No.: QDHL2009009943MD

NON-STERILE EXAMINATION
LATEX GLOVES
LYNCMED MEDICAL TECHNOLOGY
(BENING) CO., LTD.

Sample Name:

Applicant:

Test Type: SUBMITTED BY CLIENT

SGS-CSTC Standards Technical Services (Qingdao) Co., Ltd.
Page 1 of 6

n =dinga
{ arry, Tha Compary's sole "HMIHI& lr- o It Clant
Iu-p n hair rghts asd nbRGEBOAE under 1he 1TANSECE0N COCNMANIS.
iy rlor artien approval of the w. Asy unmutharize :n.mku
o ﬂmo‘li dv:n.-rmn : aim-‘n.-l r\-dql‘uwv:ma-hnynt -m-: Iolh h'lo -nl tol e Tl

AT S —
AL e Lot TR o v

Mambar of tha SG5 Group {365 SA)



Report No.: QDHL2009009943MD

Test Report

NON-STERILE
Sample name EXAMINATION Color NATURAL
LATEX GLOVES
Reviced sample
quantity/ 300PCS/
Type/Specifications M
Tested sample 200PCS
Sample quantity
information
Lot No. LMLE 20200916 Lot Quantity NOT PROVIDED
Manufacture Date / Expiration Date /
Material/Appearance LATEX Storage Condition /
Manufacturer /
Applicant LYNCMED MEDICAL TECHNOLOGY (BEIJING) CO., LTD.
Client ROOM 1601, BUILDING NO.2,ZHUBANG 2000 BUSINESS
information Applicant address | BUILDING, BALIZHUANG XILI 99, CHAOYANG DISTRICT, 100022
BEIJING, CHINA

SGS-CSTC Standards Technical Services (Qingdao) Co., Ltd.
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Report No.: QDHL2009009943MD

Sample Receiving SEP.21,2020 TO
SEP.21,2020 Test Period Date
Date 0CT.10,2020
Test Sample No. QDHL2009009943MD Test environment Meet requirement
information Test items Water tightness test
EN 455-1:2020 Medical Gloves for Single Use — Part 1:
Testing Accordance
Requirements and Testing for Freedom from Holes
This report only provides the test results and individual judgment, conclusion please see
Test follow pages.
conclusion
Issue date: OCT.10,2020
Remark /
J - ) 0y - ] o D700
Approver: - Ehston. L Auditor: -~ Eoslan o Compiler: ‘T/[/( ¢
Date: OCT.10,2020 Date: OCT.10,2020 Date: OCT.10,2020
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Report No.: QDHL2009009943MD

Sample Photo

SGS-CSTC Standards Technical Services (Qingdao) Co., Ltd.
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Report No.: QDHL2009009943MD

Test Results

Test Items Unit Test Method Requirement Test Result | Assessment
Sample quantity: 200pcs
. BS EN 455-1: AQL: 1.5 _
Water tightness test / 2020 Ac: 7 Found: 0 Pass
Re: 8

***End of Report***
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Statement

The report is considered invalidated in one or more of the following
conditions: no approval signature; no testing seal of SGS; altered;a
copy without the red testing seal of SGS.

Above information and sample(s) was/were submitted and certified
by the client, SGS quoted the information with no responsibility as
to the accuracy, adequacy and/or completeness.

Unless otherwise stated the results shown in this test report refer
only to the sample(s) tested. The test report shall only be used for
clients’ scientific research, teaching, internal quality control, product
research and development, etc... and just for internal reference.

The test report cannot be reproduced in any way, except in full
content, without prior approval in writing by the laboratory.

Should you have any queries or objection to the test report, please
contact us whthin 15 days after receiving the report.

Address:
SGS Center, No.143, Zhuzhou Road, Laoshan District, Qingdao,
China.

Tel: 0532-68999187 Zip: 266101
Fax: 0532-80991952

E-mail: Emily.Zhang@sgs.com
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